


Parts Ordering For: N-855-C235, NT-855-C250, NT-855-C280,

NT-855-C310, NT-855-C335,

NTA-855-C360, NTA-855-C400,

N-855-1235, NT-855-L335, NTA-855-L.400, N-855-P235,
NT-855-P280, NT-855-P335, NTA-855-P360, NTA-855-P400

Genuine Cummins Parts and service facilities are
worldwide. There are more than 3700 Cummins
Sales and Service locations in the principal cities of
the United States and Canada, and more than 800
Sales and Service locations situated elsswhere
throughout the free world. Each distribution outlet
is thoroughty equipped with technical data, factory-
trained mechanics, modern equipment and a full,
adequate stock of Genuine Cummins Parts.

For quicker and better service, your parts require-
ments should be ordered from your nearest Cum-
mins Distributor or Dealer. At any of the locations
prompt, intelligent, courteous service is a basic
trademark. Each is ready and eager to help in every
possible way through perscnal contact or through
the mail — at your convenience.

The satisfactory ordering and receiving of parts by
the purchaseris greatly dependent upon the proper
use of available information. In order that all avoid-
able errors may be eliminated, the following instruc-
tions are offered as the purchaser’s guide:

Write your order clearly, using a typewriter if possible.

YOU OWN THE BEST

Besure o list the correct part number. Ifin doubt as
to the correct part number, state the model and
serial number of the engine on which the part is to
be used. Part numbers are usually located in various
places on the part itself.

When possible, arrange your purchase orderin part
number numerical sequence.

Always specify shippinginstructions — “Best Way”
is satisfactory if you have no preference.

State your company name and shipping address
clearly.

Genuine Cummins Parts mean QUALITY! They're
designed and engineered to fit best in your Cum-
mins Diesel. Each partis made of the highest quality
material — onthe mostaccurate of machines —by
the top craftsmen of the trade.

You can be sure a Genuine Cummins Part will fit
better — do the job better — lessen the chances
of costly breakdown. When you buy replacement parts,
buy quality. Buy Genuine Cummins Parts!

...REPAIR WITH THE BEST




Customer Service Information

\ This Parts Catalog contains standard parts information for the following:

N-855-C235 : N-855-L 235 N-855-P235
NT-855-C250/280/310/335 NT-855-L 335 NT-855-P280/P335
NTA-855-C360/C400 NTA-855-L400 NTA-855-P360/P400

Part numbers appearing in ( ) are for identification purposes only and should not be used when ordering service
replacement parts.

The form below is provided for your convenience and when properly filled out, will allow proper identification of
your unit and the normal maintenance items. Parts information errors that could cause extended down time could
be avoided if the information on this is referred to when ordering parts from your Cummins Distributor or Dealer.

ALWAYS SPECIFY ENGINE MODEL AND SERIAL NUMBER
WHEN ORDERING PARTS FROM THIS CATALOG

Engine Model Engine Serial No. CPL No

MFG Make Model Chassis No.

Fuel Pump Assembly No. Injector No.

Beit, Gen.

Belt, Fan Belt, Water Pump

Element, Fuel Filter Full Flow Lub. Filter

By-Pass Lub. Filter

Air Cleaner

Special Equipment

Cummins Distributor

g

Table of Contents

Page

No.

Accessory DrivePulley....................... 35
F [ 7o T To Y 20, 21
Air Intake Manifold ......... ... .o il 22
Aftercooler and Housing .................. 20, 21
AIrClEaNer .ot e 23
Alternator .. ... o e 38
Base Rails............ e e 43
Breather ...... ..ot 8,9
Camshaft .. ... ... ... i e 4
Camshaft Bushings .......... ..o ool 1
Cam Followers, Cam Follower Housing ........ 7
ColdStart . ... ..o i 39
Connecting Rod . ..o 3
Crankshaft ... ... it 2
CylinderBlock ... . i 1
CylinderHead . ....coiiiiii e 6
CylinderLiner .....oooiiinin i 1
Dipstick ..o e 10, 11
Electrical Equipment. ... ... . o oot 36
Exhaust Manifold ............ ... ... ...h. 24,25
= 1 O 44, 45
FanBracket ... ... i, 28, 29
FanHub ... ..o i 28,29
Flywheel, Ring Gear and Flywheel Housing.... 42
Front EngineSupport ......... ..ot 5
Fuel Filter ..ot e e e e e e 32
Fuel Gear Pump ... oo 34
Fuel PumpDamper .......coiiiiiin i, 34
GasketSets ................ e 46
(7YY g 07317 S 5
injector ..o e 30, 31
Instrument Panel ........ ... .. 40, 41
Lifting Bracket. ........ ... ... . it 8,9
Lubricating Qil Fitter and Cooler........... 12,13
Lubricating Oil Bypass Filter ................. 14
- Lubricating GilPump ......... ..o ool 15
Main Bearing Shells............ ... 2
L0 ] = 1 T 10, 11
PiStONS. ... e 3
Piston Cooling Nozzle .................. ... ... 1
Piston Rings............... e e 3
PUush Rods ... it e an s 7
Radiator .....ccovviie e e 44, 45
Rear CoVel .ot et e 4
Rocker Lever Covers.......... e 8,9
Rocker Levers and Housings ................ 8,9

Page

No.

Shutdown Valve ............ o iiiiiiernon 30, 31
Signal Generator ...... . ... il 37
Starting Motor ... ... 36
Thermostat and Housing ..........ooovvevan.. 18
Throttle Lever .. ..o i e 33
Turbocharger ......ooiviiin i, 26, 27
Vibration Damper ... 2
Water Filter. ..., oo i 19
Water Manifold ............ oo 18
Water Pump andlidler................ .. ... 16, 17




RER iy PART NAME aen. 1he NMEER PART NAME rGD.
CYLINDER BLOCK CYLINDER LINER KIT
N-855-C235, N-855-L235, &l Madets-
N-855-P235 AR-11317 Kit, cylinder iiner §]
1 (3016117 Block, cylinder (3031151} 1 35 ) 183049 Seal, drive 3]
2| $-679 Washaer, plain (25164) 1 36 | Liner, cylinder 6
3| 8-718 Plug, expansion 1 ’Z_B_L 215090 Seal, crevice [
4 1 5719 Plug, expansion 1 EB_J 3008998 Seal, o-ring 6
5| S-911-B Plug, pipe (1/8) 2
6 ; S-966-E Plug, pipe (1} 1 SHIMS, LINER
g gg;gg a‘;‘;’:;r lain 1 39 {3019955 Shim {0.007) A/R
10 | 3025888 Pin grc;ove 8 39 (3019956 Shim {0.008) A/R
11 | 89901 Plu’g pipe (1/8) 7 39 (3019957 Shim {0.009} A/R
12 | 70853 Dow;el 1 39 (3019958 Shir (0.020} A/R
13 | 202903 Pin. rolfl 2 39 | 3019959 Sh?m {0.031) A/R
14 | 210884 Plug, threaded 1 39 3019960 Shim (0.062} A/R
15 | 3008466 Plug, pipe (174) 2 PISTON COOLING NOZZLE
16 | 3008468 Plug, pipe (1/2) 3 NT-855-C250, NT-855-C280
17| 8008469 Plug, pipe (3/4) ! NT-855-P280, NT-855-C310,
18| 9013786 Piug, pipe (3/8) 6 NT-855-C335, NTA-855-C360,
| Gasket, cover ! NTA-855-C400, NT-855-L335,
over, water header ! NTA-855-L400, NT-855-P335
21 | 3013904 Capscrew, captive 6 NTA-855-P360. NTA-855-P400
22 | 69699 Washer, plain a6 ’ :
23 | 3011852 Plug, expansion 1 3014404 Assembly, piston ceoling nozzle 6
24 | 209700 Capscrew, hexagon 38 41 | 3013591 Nozzle, piston cooling (3013590} 6
25 ; 3008047 Cap, main bearing 3 40 3007442 Seal, o-ring 6
25 1 3008048 Cap, main bearing 3 42 | 3033822 Capscrew, captive 8
25 | 3008049 Cap, main bearing 1
28 | 67211 Dowel, rear main 2 *Nozzle comes from supplier
29 ] 68585 Dowel, pin 6 -with o-ring installed.
30 | 208346 Capscrew, hexagon 14
31 | 140218 Washer, plain 14
3801108 Kit, camshaft bushing 1
32 3011951 Bushing, camshaft (No. 7) 1
33 | 3028075 Bushing, camshaft 4
(No.1,2,4and6)
34 3028269 Bushing, camshaft 2
’ (No. 3 and 5)
CYLINDER BLOCK
NT-855-C250, NT-855-C280, ~
NT-855-P280
OMIT:
1 (13016117 Block, eylinder 1
ADD:
1 {3016120 Block, cylinder (3031153} 1
CYLINDER BLOCK
NT-855-C310, NT-855-C335,
NTA-855-C360, NTA-855-C400,
NT-855-L335, NTA-855-L400,
NT-855-P335, NTA-855-P360,
NTA-855-P400
oMIT: .
1 13016117 Block, cylinder 1
10 | 3025888 Pin, groove 6
24 1209700 Capscrew, hexagon 36
ADD:
1 13801311 Block, cylinder (3031150} 1
10 168445 Pin, groove” 6
24 (3013623 36

Capscrew, hexagon

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

1




00982A

No.  nomeen PART NAWE - rtgo N6, wOmees PART NAME REGD.
CRANKSHAFT VIBRATION DAMPER
All Maodels N-855-C235, N-855-L235,
N-855-P235
3029348 Crankshaft assembly 1
1] 210179 Key 1 12 211921 Damper, vibration 1
2 | 3014614 Gear 1
3 | 3024923 Crankshaft 1 NT-855-C250, NT-855-C280,
NT-855-C310, NT-855-C335,
MAIN BEARINGS NT-855-L335, NT-855-P280,
All Models NT-855-P335
3801260 Shell, main bearing 1 12 211915 Dampes, vibration 1
4 | 60575 Ring, main bearing 7
5 | 3019174 Bearing, main (upper 1, 3, 5) 3 NTA-855-C360, NTA-855-C400,
6 | 3019180 Bearing, main (lower 1, 3, 5) 3 NTA-855-L400, NTA-855-P360,
7 | 3013186 Bearing, main {upper 2, 4, 6) 3 NTA-855-P400
8 | 3019192 Bear?ng, main {iower 2, 4.6} 3 121217323 Damper, vibration 1
9 | 3019198 Bearing, main (upper 7) 1
10 | 3019204 Bearing, main (lower 7) 1 ALL MODELS
11 | 3019218 Bearing, thrust 4
13 1211818 Pulley, crankshaft 1
*Main bearings may be purchased
in .010", .020", .030" and .040” MOUNTING PARTS
undersiza. All Models
14 (127316 Washer, piain 6
15 1204165 Capscrew 6

PARTS INDENTED ARE INCLUDED iN THE PART UNDER WHICH THEY ARE INDENTED

ki
L]
|
i
i

00972A
No. NUMBER PART NAME HEGD. || NG NOMBER PART NAME REQD.
CONNECTING ROD PISTON
All Models NTA-855-C400, NTA-855-L400,
1 | 3013930 Connecting rod assembly (218808) 8 NTA-855-P400
2| 219153 Bolt, connecting rod 12 3008144 Piston assembly 6
3| 187420 Bushing, piston pin 6 7 | 191970 Pin, piston 6
4 | 70550 Dowel 12 8 | 3008472 Piston <]
Y 5 1214950* Shell, connecting rod bearing 12 g [ 175755 Ring, shap 12
s SR
‘Connecting rod bearing shells may
be purchased in .010", .020”, .030" z:ls;gglegmes
and .040" undersize. N~
3014149 Ring, set piston 6
PISTON 0 | 147670 Ring, compression 8
N-855-C235, N-855-L235, 11| 3012332 Ring, compression 6
N-855-P235 12| 214730 Ring, compression 6
AR-6992 Piston assembly 6 3| 2teree Ring, oit 6
7 [ 191970 Pin, piston 8
8 1 198660 Piston 6 CYLINDER KITS
9 i 1757565 Ring, sna 12 .
9 P AR-06674 Kit, eylinder { 198660} ;
o Koy iz 1
NT-855-C250, NT-855-C280, e Kit, cylinder 472) 1
NT-855-P280 Kit, cyimder {3008 1
3016276 Piston assembly 6
7 | 191970 Pin, piston 6
8 | 3012424 Piston 6
9 | 175755 Ring, snap 12
PISTON
NT-855-C310, NT-855-C335,
NT-855-L400, NT-855-P335,
NTA-855-C360, NTA-855-P360
AR-12134 Piston assembly 6
7 | 191970 Pin, piston” ]
__§‘_/216020 Piston 6
9] 175755 ‘Ring, snap 12

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

/\f(/ﬁfgw—-m?ro p: o Pl 333&7%




&
8 00973A
D0991A
o, NUMBER PART NAME AbaD. || NG NUMBER PART NAME REG. No NOMBER PART NAME REGD. 1| NoO. NUMBER PART NAME REGD.
REAR COVER GEAR CASE COVER FRONT ENGINE SUPPORT
All Models All Models N-855-C235, NT-855-C250,
1 1209919 Caover, rear 1 1 {3011715 Capscrew, captive 3 :l:g:g:gggg! EEXB-%SS.SC-;?S%D
2 3010594 Capscrew, captive 8 2 13011714 Capscrew, captive 3 NTA-855-040,0 N-855-L235 ¥
. H) L
3 |40662-A Gasket 1 3 13011713 Capscrew, captive 1 NT-855-1.335, NTA-855-L400
4 1211253 Seal, rear oll 1 4 13011712 Capscrew, captive 9 ) ’ .
5 13024442 Cover, gear (201713) 1 21 214306 - Suppert, front engine 1
CAMSHAFT 6 | 132770 Bushing 1 24 (212754 Capscrew 2
N-855-C235, N-855-1.235, 210416 Tube 1 23 213456 Capscrew 6
N-855-P235 " 7 160408 Dowel 1 25 1203760 Washer 2
8 170653 Dowel 1 26 3000082 Washer 8
5 | 3034583 SlamSh?ft {3034580) jl 9 3021704 Gasket, gear cover 1
6 55123 Gug' pipe bt ] 12 {215705 Packing 1 N-855-P235, NT-855-P280,
73002901 e : 13 {5-911-B Plug, pipe 3 NT-855-P335, NTA-855-P360,
;2?2;231 Bonrihe throst , ; ! 14 3013786 Plug, pipe (3/8) 1 NTA-855-P400
’ : 15 13020185 - Seal, oil 1 _
:;ﬁ 85_%21330 #g@:gség:eo’ 16 3020183 Seal, crankshaft oil (3020186) . 1 Same as above except:
NT:B"S—L4OD’NT-855-P335 ’ ! AR-01176 Shim assembly, thrust 1 OMIT: _
9 i | 17 | 185573 Shim, insert 1 21 |214306 Support, front engine™, 1
OMIT: 3 17 1 65259-A Shim (.010") A/R ADD: e
5 |3034581 Camshaft (3034580) 1 » 17 | 65259-B Shim (.005™) A/R ; : .
8 |3021601 Key, plain woodruff 1 - 17 | 65259-C Shim (002"} AR|l 27 218307 Support, front engine 1
ADD: 18 13008530 Support, camshaft thrust 1
5 13026975 Camshaft (3025518) 1 ‘
8 |3021592 Key, plain woodruff
NT-855-C250, NT-855-C280,
NT-855-P280, NTA-855-C400,
NTA-855-L400, NTA-855-P400 {
OMIT:
5 |3034581 Camshaft {3034580) 1 -
ADD:
5 | 3029652 Camshaft (3025518) 1
R

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

4

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

5



PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

8

"o, nUMBER PART NAME REGD.||No.  NOMaEn PART NAME REGD.
CYLINDER HEAD {Continued)
N-855-C235, N-856-L235, ADD-
N-855-P235 : )
1 13008101 Head, cylinder {3007716) 3
1 {3007834 Head, cylinder (3007717) 3 14 _2,0_Q3\54_’ Insert, valve 12
2 | 127554 Coliet, valve 48 . .
3 | 135957 Valve, intake 12 -legsmiu;'r%-ass-nso,
3| 145701+ Valve, exhaust 7 12 NTA-855-C400, NTA-855-L400,
4 | 170296 Guide, valve spring 24 NTA-855-P400
5 172034 GuEFIe, valve spring 24 Same as above except:
6| 211999 Spring, valve 24 .
7| 123558 Guide, valve crosshead 12 OMIT: :
a8 | 213394 Plug, expansion 3 Y1 13007834 Head, cylifder {3007717) 3
9 [ 213395 Plug, expansion 18 3| 135957 Valve, intake ' 12
10 | 216524 Plug, expansion 6 || 14| 3017759 Trisert, vaive 12
11 | 3008456 Guide, valve stem 24 ADD ' ¢ _
12\ 3007759 Seal, O-ring 61l 4 300800 Head, cylinder (3007716) 3
13 | 3011934 Slegve, injector 8 3 | so00026 Valve, intae:, . 12
Eif- 3017759 Insert, valve 12 14 | 200354 Insert, valve 12
NT-855-C250, NT-855-C280, N MOUNTING PARTS
NT-855-P280 All Models
Same as above excepi: 15 | 5-911-B Plug, pipe (1/8) 10
OMIT: 16 |3013623 Capscrew, hexagon 36
1 {3007834 Head, cylinder (3007717) 3 3030038 Crosshead 12
3 | 135957 Valve, intake 12 17 | 3028293 Crosshead, valve 12
ADD: 19 | 203131 Nut, hexagon 12
: ; ' 12
13008089 Head, (':ylin?:!er (30077186) 3 fg 33);;:‘?22 zzresektt, cylinder head 3
3| 200354 Valve, intate 12 1l 21 |s0699 Washer, piain 36
NT-855-C310, NT-855-C335, FUEL CROSSOVER
NT-855-L400, NT-855-P335 All Models
Same as above except: 22 1147100 Crossover, fuel 2
OMIT: 23 {70772 Capscrew, springtite 12
1 |3007834 Head, cylinder (3007717) 3 24 1131026 Seal, O-ring 12
14 | 3017759 Insert, valve 12 25 | 135308 Plate, cover 2

y
N
|
»
!

20—

C06&51a
No.  nUMBE PART NAME REGD.|NO.  NUMBER PART NAME REGD.
CAM FOLLOWERS
All Models
3036939 Housing and follower assembly 3
1 | 3016887 Housing 3
2 | 146261 Plug, expansion 6
3 | 69736 Screw, shaft 6
4 | 3017031 Shatft, cam follower 6
5 | 3036937 Cam follower, injector (3017032} 8
6 118377 Bushing 6
7 213559 Insert 6
8 3013330 Pin, roller 3]
9 118939 Pin, roll 6
Jo 3036934 Roller 6
11 | 3036935 Cam follower, intake and exhaust 12
{3014585)
12 118378 Bushing 12
13 213559 Insert 12
14 3013331 Pin, roller 12
9 118933 Pin, roll 12
A5 30368933 Roller 12
MOUNTING PARTS
16 |S§-129 Capscrew 18
17 [68585 Dowel 6
18 | 3020000 Gasket, cam follower (.017 THK.) 3
18 13020002 Gasket, cam follower (.017 THK.) 3
18 | 3020003 Gasket, cam fottower (.022 THK.) 3
PUSH RODS
20 (217922 Push rod, intake and exhaust 12
21 13032681 Push rod, injector &

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

7




!
i
1

£ Ei%

. NO., || REF. PART .
No. NUMBER PART NAME REQD. || NO. NUMBER PART NAME REGD.
ROCKER LEVER HOUSING & !' MOUNTING PARTS
N-855-C235, N-855-L235, All Models
N-855-P235 20 {170226 Bracket, lifting 1
AR-3307 Housing, rocker lever assembly 3 23 13010589 Capscrew, captive 18
1| 3007242 Housing 3 24 13006182 Capscrew, captive 15
2 | 218738 Plug, expansion 6 22 15-178 Capscrew (1/2-13x 5) 4
3 | 216296 Plug, vent hole 3 25 |3016453 Gasket, cover 3
é/ 168319 Screw, rocker lever shaft 3 28 |3017750 Gasket, housing to head 3
140297 Shaft, rocker lever 3 28 13001726 Bracket, lifting 1
6 | 3000521 O-ring 6
7 | BM-95162 Lever, exhaust valve (169705} 3 BREATHER
& 140830 Bushing, lever 3 N-855-C235, N-855-L235,
§-212 Nut, adjusting screw 3 N-855-P235
10 168306 Sf:.rew, a'djustlng 3 257014 Breather, crankcase 1
(208084} Rivet, blind 3
40 | 3305386 Body, upper 1
12 | BM-95161 Lever, exhaust valve (168704) 3
. 41 | 3302636 Body, lower 1
8 140330 Bushing, lever 3
o 42 | 3307515 Element 1
9 8-212 Nut, adjusting screw 3 43 | 254508 Gasket
10 | 168306 Screw, adjusting 3 ¢ 1
) . 44 1 255815 Gasket 1
11 | (208084) Rivet, blind 3
- 45 7 255816 Washer 1
12 | BM-95159 Lever, intake valve (168805) 3 46 | 3302527 Wing nut (1/4-20)
8| 140330 Bushing, lever 3 | 30 |s.008 : N’utia/a 24) !
9| s-212 Nut, adjusting screw k] 31 |3008506 Clamp, hose p
10 168306 Screw, adjusting 3 27 168425 Clip ! 1
13 | BM-95160 Lever, intake valve (168803) 3 23 |64775 Hose, plain ' 1
8| 140330 Bushing, lever 3 |l 34 |5-604 Lockwasher (3/8) 1
9 §-212 Nut, adjus‘tmg. screw 3 35 1142486 Tube, breather 1
10 168306 Screw,laldjustlng 3 35 (69793 Capscrow (3/8 - 24 x 3/4) 1
4 | AR-02308 Lever, injector rocker (218152} 6 37 1111670 Support, oil gauge tube 1
5 218153 Bushing, lever 6 39 107981 Cap fiilér 1
16 194037 Socket 6 '
2] 8-212 Nut, adjusting screw 6 NT-855-C25 _ARE.
10 168306 Screw, adjusting 6 NT-855-P283: 311:-8855?-(?32183:
NT-855-C335, NTA-855-C360,
S e aasy NTA-855-C400, NT-855-1.335,
NT-855-0335’ -855. 3'(:;0 NTA-855-L400, NT-855-P335,
» MTA-855-C360, NTA-855-P360, NTA-855-P400
NTA-855-C400, NT-855-L335,
NTA-855-L400, NT-855-P335, Same as above except:
NTA-855-P360, NTA-855-P400, OMIT:
Same as above except: 257014 Breather, crankcase 1
OMIT: ADD:
AR-3307 Housing, rocker lever assembly 3 3302880 Breather, crankcase 1
1| 3007242 Housing 3
ADD:
AR-12952 Housing, rocker lever assembly 3
1 ] 3036285 Housing 3
ROCKER HOUSING COVER
All Models
17 13006358 Cover, rocker housing 1
18 (3006183 Cover, rocker housing 1
19 | 3006349 Cover, rocker housing 1

PARTS INDENTED ARE {NCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

g




1 ({ o

Q0974A

Hose, flexible

REF. vl PART NAME REF. NORE PART NAME i,
OIL PAN ¢ DIPSTICK AND TUBE
All Models All Models
'|AR-5913 " Pan, oil 1 22 1101814 Tube, oil gauge 1
1 | §-1354 Screw, self tapping 4 23 |3001047 Dipstick 1
2 | 20822 Screen, lub oil suction 1
3 | 67946 Washer, plain 1
4 | 69962 Plug, threaded (17 - 18} 1
5 | 193631 Pan, oil 1 .
& | 3008488 - Plug, pipe {1/2 - 14) 2 HAND HOLE COVER
7 | 3013786 Plug, pipe (3/8 - 18) 1 All Models
11 | 3008069 . Capscrew, captive 28 28 | 41044-1 Cover, hand hole 1
(7/16 - 20 x 1-3/8) o ,
. . .26 {5-602 - Washer, plain (13/32) 4
12 | 3017650 Capscrew, captive 4
27 165274 Gasket, hand hole 1
(5/16 - 24 x 2-1/8) 28 3010595 1 Capscrew, captive 4
13 | 5083 Gasket, oil pan 1 : , P - cap
LUBE SUCTION OIL DRAIN VALVE
HOSE MOUNTING N-855-P235, NT-855-P280,
All Models NT-855-P335, NTA-855-P360,
. - NTA-855-P400
14 |3013980 Connection, oil 1 : .
15 |s-602 Washer, plain (13/32) » || 29 15910-C Pipe !
\ 30 |S-915-A Plug, pipe (1/2) 1
16 | 157551 Gasket, suction 1 ; L
; . 31 ;5-920 Nipple, ptain pipe 1
17 (3012478 Capscrew, captive 2 35 13023067 Valve. shutoff 1
18 (3016478 Clip 1 '
19 (301 79_63' 1 #®

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED




12

No. NUMBER PART NAME atan. || Nor NUMBER PART NAME REGD.
L ]
LUBRICATING OIL FILTER MOUNTING PARTS
All Models All Models
1 | 299670 Element, lub oil filter 1 30 {S-145 Capscrew (1/2-13 x 1-1/4) [
2 | 200861 Washer, plain 1 31143828-B Clamp, hose 4
3 (138045 Capscrew, hexagon 1 321203310 Washer, plain 1
4 | 3300908 Adapter, lub oil filter 1 33 |210866 Brace, oii cooler 1
5 | 3302630 Seal, rectangular ring 1 || 343000907 Tube, water transfer 1
6 | 3308958 Seal, rectangular ring 1 35 | 3008017 Gasket, oil cooler support 1
36 | 3010595 Capscrew, captive 2
LUBE OIL COOLER 37 | 3010596 Capscrew, captive 2
All Models 38 3010597 Capscrew, captive 2
39 | 3031560 Hose, plain 2
AR-08999 Ccoler, lub oil 1 40 18-108-C Capscrew 2
S ,;C,lirge';i?}oe'er : WATER HEADER COVER
9 | 202128 Spril:lg compression 1 N-855-C235, NT-855-C250,
16| 210915 Housir;g oil filter cooler 1 NT-855-C280, NT-855-C310,
i1 3006745 Ring ret'alining 2 NT-855-C335, N-855-1.235,
12| 3007713 Seal.l O-ring 2 NT-855-L335, N-855-P235,
13| 3008485 Plug, pipe ] NT-855-P280, NT-855-P335
14 3013786 Plug. pipe 1 41 | 70089-1 Gasket, cover plate 1
15 3018673 Disc, vaive 1 42 13011233 Connection, water cutlet 1
16 3023994 Plug, retainer 1 43 13011342 Capscrew, captive 6
177 5-126 Capscrew (3/8-16 x 2-1/2} 1
18| S-604 Lockwasher (3/8) 1 NTA-855-C360, NTA-855-C400,
181 67946 Washer, plain 1 NTA-855-L400, NTA-855-P360,
20| 68274 Spring, compression 1 NTA-855-P400
211 1083407 Draincock 1 .
no | 1097558 Plunger. PRS regulator 4 48 13001939 Connection, water 1
03| 210957 Support, oil cooler 1 41 | 70089-1 Gasket, cover plate 1
24| 217315 Cover, lub oil cooler 1 44 | 5-600 Lockwasher 6
251 218245 Gasket, lub oil cooler cover 1 45 |5-141-A Capscrew 4
26| 3008469 Plug, pipe 1 46 |5-168-C Capscrew 2
27 1 3010030 Gasket, lub oil cooler cover 1
281 3010596 Capscrew, captive 9
29| 30223861 Plug, drain 1

PARTS INDENTED ARE {NCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

13




"o nbmeen PART NAME Re@o.|No NUMBER PART NAME REGD.
BY-PASS FILTER N-855-C235, NT-855-C250,
N-855-P235, NT-855-P280, NT-855-C280, NT-855-C310,
NT-855-P335, NTA-855-P3640, NT-855-C335, NTA-855-C360,
NTA-855-P400 NTA-855-C400, N-855-L235,
250825 Fiiter, Jubricating oil 1 NT-835-L335, NTA-855-L400
1| 145664 Bracket, mounting 2 OMIT:
2| 70188 Capscrew, bracket 8 250825 Fiiter, lubricating oil 1
3| 70449 Capscrew, coupling half 2 ADD:
4 | 256838 Cartridge (LF-750) 1 . ) S )
5 | 150038 Coupling, half with nuts 1 20 13304232 Flltgr. lubricating oil 1
6 | 150039 Coupling, haif cover 1 {Spin-On)
i 21 13304173 Head, lubricating oil fifter 1
7 | 159667 Cover 1 )
8 | 70189 Lockwasher, bracket 8 (Spin-On)
9| 70194 Lockwasher, coupling half 2
10 | 70299 Nut, bracket 8
11 | 164159 O-ring cover 1
12 | S-008 Plug, cover 1
13 | 145665 Strap, mounting 2 s
14 | 257222 Shell, filter 1
157152 Decal, filter 1
15 | S-808 Plug, drain 1
257218 Support, upper 1
16 116029 O-ring, support 1
17 131811 Crifice plug 1
18 150037 Spring, held down 1
19 257216 - Support, upper 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTEDR

14

27
NG, nOMER PART NAME REGD. || No.  NUMBER PART NAME AEGD.
LUBRICATING OIL PUMP LUBRICATING OIL PUMP
NT-855-C250, NT-855-C280, N-855-C235, N-855-L.235,
NT-855-C310, NT-855-C335, N-855-P235
NTA-855-C360, NTA-855-C400, .
NT-855-L335, NTA-855-L400, Same as above excepl:
NT-855-P280, NT-855-P335, OMIT:
NTA-855-P360, NTA-855-P400 AR-9834 Pump, lubricating oil 1
AR-09834 Pump, lubricating oil 1 1| AR-9833 Body and bushing (211929) !
1| AR-09833 | Body and bushing (211928) 1 || 14| Som4s8s Gear, lubricating oll !
R 11 | 3014965 Gear and bushing (3014784) 1
2| 69521 Bushing 2 1l 12| es365 Bushing 2
3 | 3022590 Capscrew, captive 8
4 i 8-103 Capscrew (5/16 - 18 x 2-1/4) 1 ADD:
5.1 $-109 Capscrew (3/8 - 16 x 7/8) ! AR-12341 Pump, lubricating ol 1
6] S-111 Capscrew (5/16 - 18 x 1-1/2) 1 .
. 11 AR-11065 Body and bushing (215348} 1
7 i AR-04258 Cover and bushing {177414) 1 L .
8 59521 Bushing 1 14 | 3014785 Gear, Iubrlcatlrlrg oil 1
11 | 3014966 Gear and bushing (3014786) 1
9 69519 Dowel V121 109586 Bushing 2
10 | 203145 Gasket, cover 1
11 | 3014965 Gear and bushing (3014784) 1
12 | 68365 Bushing 2
13 | 143190 Gear, lubricating pump drive 1
14 | 3014783 Gear, lubricating pump 1
15 | 8-805 Lockwasher (5/16) 2
16 | 109319 Lockplate 1
18 | 3008469 Plug, pipe 2
19 | 134596 Plug, by-pass valve 1
20 | 109333 Plunger, pressure regulator 1
21 | 177417 Shaft, pump drive 1
22 | 177419 - Shaft, pump idler 1
23 | 211939 Spring, by-pass valve 1
25 | 126304 Yake, retaining 1
26 |8-119-C Capscrew (7/16 - 20 x 3-1/4) 1
27 |3012479 Capscrew, captive 2
29 |5-140-C Capscrew 1
31 [3031434 Gasket, lub oil pump 1
30 |S-610 Lockwasher (7/16) 2

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

15




o NUMBER PART NAME AEQD. | No. NUMBER PART NAME REGD.
E
WATER PUMP AND IDLER ‘| WATER INLET CONNECTION
N-855-C235, N-855-L235, N-855-C235, NT-855-C250,
N-855-P235, NT-855-C250, NT-855-C280, NT-855-C310,
NT-855-C280, NT-855-P280 NT-855-C335, NTA-855-C360,
. NTA-855-C400, N-855-L235
3004924 Assembly, water pump and idler 1 : ! - :
3004923 Assembly, water pump 1 NT-855-L335, NTA-855-1400
1 3010150 Bearing, ball 2 35 (3010535 Capscrew, captive 4
2 218274 Bady, water pump 1 36 (3016256 Connection, water transfer 1
4 $-911-B Plug, pipe 2 37 (3024960 Gasket, connection 1
5 3002617 Impelier 1 38 (3008468 Plug, pipe 1
& 3028294 Seat and seaj assembly 1 39 13008470 Plug, pipe 1
7 3013786 Plug, pipe 1
8 3025835 Pulley, water pump (3008507} 1 N-855-P235, NT-855-P280,
g 203087 Sieeve, wear 1 NT-855-P335, NTA-855-P360,
10 5-16255 Ring, shap 1 NTA-855-P400
11 112302 Ring, snap 1 OMIT:
12 ggg:g? 22::: g:: ] 36 13016256 Connection, water transfer 1
15 3000889 Shaft, water pump 1 ADD:
18 A.IRg—iBS‘:APSQ ﬁﬁ:ﬁe\:a\':;tizﬁqupmp bearing 1 36 13028280 Connection, water transfer 1
22 3010150 Bearing, ball 1
24 5-201 Nut 1
25 145506 O-ring 1
26 215397 Pulley, idler 1
27 5-16255 Ring, snap 1
29 20310 Seal, ¢il 1
30 208119 Shaft, idler 1
3t 208120 Spacer, idler 1
32 213082 Washer 1
23 S-965-E Plug, pipe 1
28 (182706 Screw, adjusting 1
MOUNTING PARTS
All Models
217638 Belt, water pump 2
18 ;3012468 Capscrew, captive 5
19 13012468 Capscrew, captive 2
20 13002385 Gasket 1
WATER PUMP AND IDLER
NT-855-C310, NT-855-C335,
NTA-855-C360, NTA-855-C400,
. NT-855-1.335, NTA-855-1.400,
NT-855-P335, NTA-855-P360,
NTA-855-P400
Same as above except:
OMIT:
3004924 Assembly, water pump and idler 1
3004923 Assembly, water pump 1
5 3002617 Impeller, water pump 1
ADD:
AR-45217 Assembly, water pump and idler 1
AR-45184 Assembly, water pump 1
5 3000888 Impeller, water pump 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

17




Q0990A
. . NO.
o NUMBER PART NAME ne6o. || Mo NUMBER PART NAME REQD.
WATER MANIFOLD WATER QUTLET CONNECTION
N-855-C235, N-855-L235, All Models
:}8-5855-5':-’%3:?58,0!“;:?-585;&3 205301’0 19 | 3010595 Capscrew, captiveﬁ 2
NT-855-0335! NT-855-P335, 20 |3018764 Connection, water outlet 1
’ ’ ZT| 3019158 Gasket, water outlet 1
NT-855-L335, NT-855-P280
1 [3015114 Manitfold, water (front) 1 FRONT WATER BYPASS
2 |130118 Manifold, water {center) 1 All Models
3 13013001 Manifold, water (rear) 1 235 | 3022589 Capscrew 1
4 13010596 Capscrew 12 23 | 43898-B Giamp, hose 2
5 130394 Cougling, manifoid 2 24 13034202 Hose ! 1
6 [S-962-E Cock, drain 1 o5 |434B3-A O-ring 1
g ggggjeg gl'””g’.w“p“"g g 26 |213485 Pipe, water bypass 1
Lg. pipe 32 |214617 Clamp, tube 1
10 [3008469 Plug, pipe 1
11 13024709 Ring, sealing 6 WATER TRANSFER TUBE
I |
NTA-855-C360, NTA-855-C400, All Models
NTA-855-P360, NTA-855-P400, 32 |158416 Bracket, water 1
NTA-855-1400 27 |$-626 Washer, plain 1
ti 1
Same as above except: gg g?gfg?g g?ﬁ:gew’ caphive 5
31 13015115 Manifold, water (front) 1 30 |3024666 Tube, water transfer 1
THERMOSTAT HOUSING
All Modeis
12 (3010597 Capscrew, captive 4
13 (208128 Gasket, housing 1
AR-10124 Housing, thermostat 1
14 | 3013812 Housing 1
15 | 186780 Seal, housing 1
17 | 3013786 Piug, pipe 1
18 |201737 Thermostat 1

PAATS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

18

/ | 13\?

LF
]

No- NOMBER PART NAME REGD. || NO NUMGER PART NAME REGD.
WATER FILTER WATER FILTER
N-855-C235, NT-855-C250, N-855-P235, NT-855-P280,
NT-855-C280, NT-855-C310, NT-855-P335, NTA-855-P360,
NT-855-C335, NTA-855-C360, NTA-855-P400
NTA-855-C400, N-855-1.235, .
NT-855-L335, NTA-855-L400 Same as above excepl:
. OMIT:
258265 Filter, water assembly 1 5 13010596 Capscrew 4
1| 3305371 Element 1
8 170470 Elbow 1
2 204163 Head ! 9 |3016187 Hose, plain 1
13 (179803 Coupling, elbow hose 2 11 1179901 Valve, shutoff o
MOUNTING PARTS 12 ;g?gggg gouplmlg,_ elbow hose 2
All Models ose. plain
3 (187317 Adapter 3 ADD:
4 1211448 Bracket 1 17 |8-103-D Capscrew (3/8-16x 1-1/4) 4
5 13011596 Capscrew, captive (3/8 - 16 x 1-1/4) 4 18 |S-604 Lockwasher (3/8) 4
8 | 200908 Capscrew (7/16 - 14 x 4-1/8) 2 8 [S5-1005-A Elbow, male adapter 1
7 3016190 Clamp, hese 4 9 |3008792 Tube 1
8 | 70470 Elbow 1 11 13008760 Valve, inlet - outlet 2
9 | 3016187 Hose, plain 1 13 [S-1005-A Elbow, male adapter 2
11 [ 179901 Valve, shutoff 2 15 13008794 Tube 1
14 (180221 Adapter, plain pipe 1
15 (3017408 Hose, plain 1
16 {116982 Lockplate 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

19




20

o, nUMBER PART NAVE ReGD. [ No.  NUMGER PART NAME REGD.
AFTERCOOLER AND INTAKE ) WATER CROSSOVER TUBE
MANIFOLD NTA-855-C360, NTA-855-C400,
NTA-855-C360, NTA-855-C400, NTA—SSS-L400, NTA-855-P360,
NTA-855-L400, NTA-855-P360, NTA-855-P400 _
NTA-855-P400 28 3010518 " Clamp, hose 4
1 |8-102 Capscrew (5/16- 18 x 1) 3 29 13025874 Hose, plain 2
2 (3010596 Capscrew, captive (3/8 - 16 x 1-1/4) 2 30 1215041 Tube, water transfer 1
3 3005508 Gapscraw, captive 24 ||
4 13015835 Connection, water inlet 1 REAR WATER TRANSFER TUBE
5 (3013295 Connection, water outiet 1 NTA-855-C360, NTA-855-C400,
6 |214154 Cover, aftercooler 1 NTA-855-L400, NTA-855-P360,
7 13028997 Core, aftercooler 1 NTA-855-P400
g9 |188221 Gasket, water inlet connection 2
10 | 215044 Gasket, water outiet connection 1 81 |5-190 Capscrew (5/8-18x 1) 1
32 3010650 Ciamp, hose 4
11 (216486 Gasket, aftercooler cover 1 .
) . 33 1204263 Clip 1
12 13008425 Manifold, air intake 1
. 34 | 3025874 Hose 2
13 | 195952 O-ring 4
. . 35 {8-603 Lockwasher (5/8) 1
14 (3008591 Gasket, intake manifoid 3 )
. 36 | S-658 Washer, plain (5/8) 1
15170295 Plug, pipe (1/8) ! 37 |3001169 Tube, water transfer 1
16 |3028967 Capscrew, captive (3/8 - 18 x5-7/32) [ 6 [ '
15l e e : MANIFOLD PRESSURE TUBE
asher (25/64) NTA-855-C360, NTA-855-C400,
AIR CROSSOVER AR NTA-855-P360,
CONNECTION
NTA-855-C360, NTA-855-C400, 42 [8-121 Capscrew {1/4 - 28 x 5/8) 1
NTA-855-1L400, NTA-855-P360, 43 |8-251 Nut 1
NTA-855-P400 44 |S-800 Lockwasher (1/4) 1
45 | 5-631 Washer, plain (9/32) 1
21 15-103-D Capscrew (3/8 - 16 x 1-1/4; 41 46 |e8130 Elbow, male adapter 1
22 211657 Connection, alr crossover 1 )
47 |301827¢ Tube, manifold pressure 1
23 1208326 Clamp, hose 2 48 | 3031618 Cii 1
24 |216487 Gasket 1 d
25 | 202994 Hose 1
26 70295 Plug, pipe (1/8) 1
27 |8-679 Washer, plain {25/64) 4

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

21




16—"4

T NUMBER PART NAME ree. || No. NOMBER PART NAME REGD.
AIR INTAKE MANIFOLD AIR INTAKE CONNECTION
N-855-C235, NT-855-C250, N-855-C235, N-855-L235
NT-855-C280, NT-855-C310, ) o
NT-855-C335, N-855-L235, 15 | 135883 Connection, air intake 1
NT-855-L335, N-855-P235
’ Y AIR INTAKE CONNECTION
NT-855-P280, NT-855-P335 N-855-P235
1 [141761 Manifold, air intake 1 16 | 155250 Connection, air intake 1
MOUNTING PARTS MOUNTING PARTS
2 (3010595 Capscrew, captive 6 N-855-C235, N-855-L235,
3 |3011716 Capscrew, captive 2 N-855-P235
4 3008591 Gasket, intake manifold 3 .
\ ) 17 13008470 Plug, pipe 1
5 | 3019227 Gasket, intake manifold 2 18 13011715 Capscrew, captive 4
615604 Lockwasher (3/8) T 19 [z012072 Gasket, intake manifold 1
7 (144257 Plate, manifold cover 1
8 | 3008466 Plug, pipe 3
10 {3008470 Plug, pipe 1 AIR CROSSOVER
11 ;63842 Washer, plain 1 CONNECTION
12 |69047-A Capscrew, socket head 1 :?ggg-gg?g, :}'—ggg-gggg,
13 |3011715 Capscrew, captive 6 - - y - - s
P P NT-855-L335, NT-855-P280,
NT-855-P335
20 {3011715 Capscrew, captive 6
21 3026528 Connection, air crossover 1
22 1208326 Clamp, hose 2
2313019227 Gasket 1
24 13020996 Haose 1
25 | 70295 Piug, pipe 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

22

No. NUMBER PART NAME REGD. || NG, NUMBER PART NAME REGD.
AIR CLEANER AlIR CLEANER
NT-855-P230, NT-855-P335, N-855-P235
NTA-855-P360, NTA-855-P400 1 3021643 Cleaner, air 1
1 13021645 Cleaner, air 1 19 | 3022211 Element 1
19 | 3022208 Element 1 21 1195873 Cap, air cleaner 1
20 3013238 Cap, air cleaner 1
MOUNTING PARTS
MOUNTING PARTS
Same as above except
2 13022585 Bracket, air cleaner 1 OMIT
3 [8-186-A Capscrew (5/8 - 18 x 1-1/4} 2 7 1112196 Strap, air cleansr 2
4 |5-603 Lockwasher (3/8) 2 12 Ig-112 Ca sc':rew 4
5 1108605 Capscrew (1/2 - 13 x 5-1/2) 2 P o
. 10 13000302 Tube, air inlet 1
6 (127316 Washer, plain 2 15 | S-605 Lockwasher 5
7 1112196 Strap, air cleaner 2
8 ;125741 Clamp, tee boit 2 ADD
9-| 149313 Clamp, tee bolt 2 7 [105916 Strap, air cleaner 2
1013000302 Tube, air inlet U 12 3010895 Capspérew captive 4
12 158112 Capscrew (3/8 - 16 x 1) 4 1l 10 | 3000224 Tube. air inlet 1
13 | 8-221 Nut (5/16) 2 '
14 |8-223 Nut {3/8) 4
15 | S-605 Lockwasher {5/16) 2
16 | 203310 Washer, plain 2
17 | 3030772 Hose, elbow 1
18 | 3030790 Hose, hump 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

23



01001A

e A AR NAME No||mer.  oam PART NAME REGD. No.  NUMBEm PART NAWE REQD.||No.  NUMBER PART NAME REQD.
EXHAUST FLANGE EXHAUST MANIFOLD
ﬁx:sgugga gﬂﬁljl;;?_tgss, N-855-C235, N-855-1.235, NT-855-C250, NT-855-C280,
N-855-P235 | N-855-P235 i NT-855-C310, NT-855-C335,
: NTA-855-C360, NTA-855-C400,

1 |213317 Manifold, exhaust (front) 1 9 |$-160-B Capscrew (1/2- 20 x 2-1/2) 4 NT-855-L335, NTA-855-L400,

2 1133027 Manifold, exhaust (center) 1 10 |5-267 Nut (1/2) ) 4 NT-855-P280, NT-855-P335,

3 | 194925 Manifold, exhaust (rear) 1 4 1162543 g::fet Z’;:a‘éitt"sgg:g;’,on l NTA-855-P360, NTA-855-P400

et, .

4 | 200908 Capscrew 12 12 189266 1 |151478 Manifold, front 1

5 |200919 Clamp o 2 | 200566 Manifold, center 1

s 1221223 gg‘;ﬁ;t 6 3 |151489 Manifold, rear

8 | 114638 Lockplate 12 MOUNTING PARTS
4 18155 Capscrew B
5 | 110266 Capscrew, hexagon head 4
6 200919 Clamp, manifoid 2
7 (105199 Dowel 6
8 | 142234 Gasket, exhaust manifeld 6
g 1114638 Lockplate 4
10 [116882 Lockplate 4
12 |S-901 Plug, pipe 2
14 109594 Washer 8

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHIGH THEY ARE INDENTED
24

PARTS INDENTED ARE {NCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
25




. Mo, nGmsER PART NAME REGD.[|No.  NUMBER PART NAME REGD.
TURBOCHARGER MOUNTING PARTS
NT-855-C250, NT-855-C280, NT-855-C250, NT-855-C280,
NT-855-C310, NT-855-C335, NT-855-C310, NT-855-C335,
NT-855-L400, NT-855-P280, NTA-855-C360, NT-855-L335,
NT-855-P335 NT-855-P280, NT-855-P335,
3026924 Turbocharger assembty L ) NTA-855-P360
1 i 166240 Bearing 1 24 |5-107 Caspcrew (5/16 - 18 x 3/4) 3
2 | 170510 Bearing insert 2 25 |8-221 Nut (5/16} 2
4 1 194010 Capscrew 2 26 |5-605 Lockwasher (7/32) 3
51 190227 Housing, turbine 1 27 15-626 Washer, plain 3
6 | 3034720 Ciamp, V-band 1 28 [43828-A Ctamp, hose 2
7 1 202376 Housing, bearing 1 29 169465 Clip 1
8 | 3011088 Nameplate 1 30 | 108722 Clip 2
9 [ 167298 Nut, clamp 2 31 1142429 Elbow, male adapter 1
10 | 3034304 Nut 1 32 1190849 Gasket, exh collector 1
11 | 202456 O-ring 1 33 1209958 Hose, flexible 1
12 | 202377 Packing, insulation 1 34 1219138 Nut 4
13 | 216804 Support 1 35 | 3003536 Elbow, turbo oil return 1
14 | 2186802 Sleeve 1 36 | 3006289 Stud 4
23 | S-2286 Screw, nameplate 4 37 | 3014354 Connector, male 1
15 | 156444 Seal 1 38 | 3022865 Connector, female 1
16 | 3034736 Seal, ring 1 39 13022867 Tube, tur oil drain 1
17 | 171670 Shield, heat 1 40 | 3028616 Brace, hose 1
18 | 3012993 impeller 1 41 13035174 Hose, flexible 1
19 | 3018064 Housing, compressor 1
20 | 5-631 Washer, plain 4 NTA-855-C400, NTA-855-L400,
21 | 3025390 Wheel and shaft 1 NTA-855-P400
NTA-855-C380, NTA-855-P360 Same as above except:
OMIT:
Same as above except: 24 | 5107 Capscrew 3
DELETE: 25 |8-221 Nut 2
3026524 Turbocharger assembly 1 26 | S-605 Lockwasher 3
18 | 3012993 Impeiler 1 27 15-626 Washer, plain 3
18 | 3018064 Housing, coinpressor 1 40 | 3028616 Brace, hose 1
21 | 3025390 Wheel and shaft 1
ADD:
ADD: 24 |8-114 Capscrew (1/4 - 20 x 3/4) 1
3018068 Turbocharger assembly 1 25 |8-205 Nut {3/8) 2
18 | 3007755 Impetier 1 26 |S-604 Lockwasher {3/8) 2
19 | 3018063 Housing, compressor 1 27 | 5-631 Washer, plain 1
21 | 214086 Wheel and shaft 1 42 169793 Capscrew 2
NTA-855-C400, NTA-855-L400, EXHAUST OUTLET
NTA-855-P400 CONNECTION
. NT-855-C250, NT-855-C280,
Same as above except: NT-855-C310, NT-855-C335,
DELETE: NTA-855-C360, NTA-855-C400,
3026924 Turbocharger assembly 1 NTA-855-L335, NTA-855-L400
1: ;g?gggs Pnf::l'lgf' turbine : 43 | 186917 Clamp, V band 1
19 | 3018064 Housing, compressor 1 44 186918 Adapter, exh manifold 1
2t | 3025390 Wheel and shaft 1 EXHAUST ELBOW
ADD: 43 186917 Clamp, V band 1
3032082 Turbocharger assembly 1 45 1190351 Adapter, exhaust 1
5 | 204244 Housing, turbine 1
18 | 3011262 Impeller 1
19 | 3027308 Housing, compressor 1
21 | 214086 Wheel and shaft 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

27




00983A

00977A

FAN BRACKET FAN HUB FAN HUB FAN BRACKET SUPPORT
N-855-C235, NT-855-C250, N-855-C235, NT-855-C250, N-855-P235, NT-855-P280, N-855-P235, NT-855-P280,
NT-855-C280, NT-855-C310, NT-855-C280, NT-855-C310, _ :Efgss-::i% NTA-855-P360, NT-855-P335, NTA-855-P360,
NT-855-C335, NTA-855-C360, NT-855-C335, NTA-855-C360, . -899- 0 NTA-855-P400
NTA-855-C400, N-855-L235, NTA-855-C400, N-855-1.235, : 3013362 Assembly, fan hub 1 || 16 |s-172-A Capscrew (1/2 - 20 x 1-3/4) 3
NT-855-L335, NTA-855-1.400 NT-855-L335, NTA-855-L400 ; 1 5117 Capscrew (3/8 - 16 x 3/4) - 2 || 17 |8-178 Capscrew {1/2- 13 x 5) 2
1 4 24 S5-911-B Plug. pipe 2 || 18 |8-608 Lockwasher (1/2 3
11210235 gracke;. fan 1 5 323?16-58 ;':L:g,f;?ir;e (1/8) 2 é 3 142176 Nut, lock 1 19 { 117267 Washer, courgter\zveight 3
g ?1324 cra\apcsi'rea\:;1 (1/2- 13 x 5) 2 || 10| 70896 Capscrew (1/2 - 13 x 3/4) 2 ; ; gg?gg; ge?llvd?” f 1 20 | 208829 Bracket, fan 1
5 | 3019574 Capscrew, captive 2 || 12 | 200307 Seal, oil 1 . u apscrew, captive o
1 13 | 200310 Cover, fan nub 1 7| 211866 Puliay, fan 1 {7/16 - 14 x 1-3/16)
6 |66912-1-A Capscrew i 4 14 } 21620 Shaft, fan hub 1 3005369 Bearing, fan hub 1 23 13019574 Capscrew, captive {1/2 - 20 x 1-1/2) 2
! 117:%3 g:sgf:;ﬁoggﬁme'gm 4 16 | 212485 Hub, ‘fan 1 8 217008 Spacer, bearing 1 24 166777 Capscrew 1
22 g?éoa Logkwash'er (1/2) 2 || 17 | 212488 Pulley, fan 1 &) 217011 Spacer, bearing 1
18 | 217007 Spacer, bearing 1 10 3001280 Ring, retaining 1
19 | 300128C Ring, retaining 1 1 3001281 Bearing, roller 2
20 | 3001281 Bearing, roller 2 12 | 3005592 Gasket, fan spacer 1
21 | 3002129 Spacer, bearing 1 13 | 3005588 Spacer, fan pilot 1
22 | 3008883 Caover, protective shipping i 14 | 3008883 Cover, protgctive shipping 1
23 | 3010596 Capscrew, caplive [+] 15 | 3012467 Washer, plain 1
24 | 3012467 Washer, plain 1
25 1208081 Pilot, fan hub 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
29

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
28




O0I28E

o, NOMBER PART NAME REGD || Mo NUMBER PART NAME REGD.
SHUTDOWN VALVE NT-855-C250, NT-855-C280,
All Models NT-855-P280, NT-855-C310,
AR-05535 Valve, assembly, shutdown (12 volt) | 1 :Eg:g:gggg » NT-855-L400,
1 134074 Coil 1
2| 129826 Housing, vaive 1 Same as above except:
3 | 129838 Knob, override 1
5 | 190876 O-ring 1 OMIT: .
. 3019932 Injector assembly 3]
4] 129888 O-ring i 19 | 3018813 Cup, injector 6
6 { 70295 Plug, pipe 1 ! ;
7 | 187556 Stem, fillister head 4 ADD:
8 | 3000266 Shaft, override 1 ) oo
) 3018566 Injecter assembly 6
9 | 129839 Shield, fuel Yl 1o | ao12s36 Cup, injector 6
10 | 129768 Spring 1 !
11 1 3030970 Valve 1
12 |s5-189-C Capscrew 5 NTA-855-C360, NTA-855-P360
13 | 181466 Lockwasher 2 OMIT:
14 154087 Ring, sealing 1 3019932 Injector assembly 8
15 .67684 Washer, plain 2 19 | 3018813 Cup, injector 6
INJECTOR ADD:
N-855-C235, N-855-L235, 3018566 Injector assembly 6
N-855-P235 19 | 3012536 Cup, injector 6
3019932 Injector assembly 6 NTA-855-C400, NTA-855-P400,
22 | 191918 Link, injector 6 NTA-855-L400
3007476 Injector (less link) <]
16 185139 Adapter, injector <] OMIT:
17 167157 Ball, check 12 3019932 Injector assembly 6
19 3018813 Cup, injector B 19 | 3018813 Cup, injector 3]
20 174299 Clip, filter screen 6 18 | 3018325 - Barrel and plunger 12
21 173086 Gasket, orifice B
24 101754 O-ring 8 ADD:
25 193736 O-ring 12 3013729 Injector assembly 6
26 203426 Pin, spirol 12 19 | 3012538 Cup, injector 6
27 185138 Retainer, cup 6 18 | 3013981 Barrel and plunger 12
28 3008706 Screen, filter 6
28 166009 Spring, injecter 6
18 3018325 Plunger and barre| 12
32 13028279 Capscrew 12
33 13031137 Clamp, injector B
|

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WH!ICH THEY ARE INDENTED

31




008924

NO.
o, NOMBER PART NAME argo. || Ko, NUMBER PART NAME REQ'D.
FUEL FILTER
All Models
1 |166172 Element 2
2 (212013 Head, filter 1
3 1129858 Eibow, male 2
4 |255622 Seal, element 2
MOUNTING PARTS
N-855-C235, NT-855-C250,
NT-855-C280, NT-855-C310,
NT-855-C335, NTA-855-C360,
NTA-855-C400, N-855-L235,
NT-855-L335, NTA-855-L400
5 13003749 Bracket, filter 1
6 3010595 Capscrew, captive 4
7 |AS10020008S | Hose 1
8 15-151-C Capscrew (9/16 - 18 x 1) 2
g |S-609 Lockwasher (8/16) 2
MQUNTING PARTS
N-855-P235, NT-855-P280,
NT-855-P335, NTA-855-P360,
NTA-855-P400
10 13011380 ° Bracket, filter 1
11 (3010586 Capscrew, captive 4
12 |5-108-A Capscrew (7/16 - 20 x 1-3/4) 2
13 |S-610 L ockwasher (7/16) 2
7 1AS1002200SS | Hose 1
14 |S-120-A Capscrew (3/8 - 24 x 7/8) 1
15 {5-602 Washer, plain (13/32) 1
16 | 108350 Washer, plain
L

PARTS INDENTED ARE INGLUDED iN THE PART UNDER WHICH THEY ARE INDENTED
32 ’

ERRE

21
94 / 1314 15 12
‘--.-__\
Pe. - 92
23
20
N8 nOwar PART NAME REGD.|I NG,  NOMBER PART NAME REG'D.
THROTTLE LEVER THROTTLE LEVER
N-855-C235, NT-855-C250, N-855-P235, NT-855-P280,
NT-855-C280, NT-855-C310, NT-855-P335, NTA-855-P360,
NT-855-C335, NTA-855-C360, NTA-855-P400
NTA-855-C400, N-855-L235
¥ : 11 102477 Lever, throttle 1
NT-855-1335, NTA-855-L400 12 |S-159-B Capscrew {(1/4 - 28 x 1-1/2) 1
AR-3034 Assembly, throttle lever 1 13 |S-251 Nut 1
1] S-159-B Screw, hexagen head cap 1 14 | S-600 L.ockwasher {(1/4} 3
2| S-251 Nut, regular hexagon jam 1 15 | 70704 Washer, plain 4
3 | S5-600 Lockwasher 1 20 1102475 Bracket, cabie 1
4 | 70704 Washer, plain 1 21 | 5-606 Lockwasher (7/32) 2
173718 Assembly, throttle lever 1 22 7814 Clamp, drain manifold 1
5 166485 Pin, throttle lever pivet 1 23 {70781 Screw, round head (12-24NC-2A) 2
8 166488 Washer, plain 1 24 102740 Nut, square (12-24NC-2) 2
7 173708 Lever, throttie 1 25 1102483 Block, swivel 1
8 173709 Link, throttle lever 1 26 | 5-511 Pin, Cotter 1
g 173717 Spring torsion 1 27 | 8-831 Washer, Plain (9/32) 2
190 179796 Stap, throttle lever 1 28 | 70208 Capscrew 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

33




)
P2
,@@ =
1
\ \ 12
@‘J
19--..@
00979A 16
18
17 00978A
. : NO. REF.
REF. AR PART NAME anon || R NOMSER PART NAME REQD. NO. NUMBER PART NAME ao (| REE My PART NAME NO
i i REC'D.
PT FUEL SYSTEM GEAR PUMP ACCESSORY DRIVE
£ach Cummins PT Fusl Pump is cali- NT-855-P280, NT-855-P335, All Models ﬁ%ggspiom DRIVE PULLEY
_ P NTA-855-C360, NTA-855-C400, 3 _ -855-P235, NT-855-P280,
bre;t?d to obtain thfe best performance NTA-855-L400, NT-855-C250, 1 ?gg;?; Drive, accessory assembly 1 NT-855-P335, NTA-855-P360,
3?)url§t|‘|;cr::ir:grgjist?irbﬁ:: gr%gzer NT-855-C280, NT-855-C310, g 2 | 3000175 gapS(';lrew ! NTA-855-P400
NT-855-C335, NT-855-L335 = oupling 1 1 .
has the special tools required for -55 >335, ) 3| 142689 Gear, accesscry drive 5 3016013 Pulley, accessory drive (215997) 1
0 A - NTA-855-P360 1 16 | 190397 Steeve, wear
complete rebuild and calibration. 4 | AR-45728 Housing, (3002170) 1 ' 1
1 .
Caution: Do ot disturb the fuel R Eesoul pamp, geat ; S| Lleset | Bushing 1 N-855-C235, NT-855-C250,
pressure settings or the throttle screw 7 | 3000171 Shugf; pipe _ 1 NT-855-C280, NT-855-C310,
settings, as serious damage to your NTA-855-P400 8 | 3026558 Bea t acc:'ssory drive 1 NT-855-C335, NTA-855-C360,
engine may result. . o | 3026557 Bearing. thret ! NTA-855-C400, N-855-L.235,
Only PT Fuel System parts which can 112 gggg%g gi?fétgear 1 11} 3014103 Washer, plain 1 NT-855-L335, NTA-855-1.400
be replaced without pump calibration 12 | 170664 Washer, plain 1 OMIT:
are listed here. Your Gummins Distri- N-855-C235, N-855-L.235, 20 ¢ 3034438 Pin, groove 2 15 13016013 Pulley, accessory drive (215997)
butor witl record the specific part N-855-P235 MOUNTING PARTS ADD:
number of your complete PT Fuel ) : )
Pump in the front of this catalog. 11 {3034215 Pump, gear 1 :‘li' 30105490 Capscrew, captive 5 | 19 |3025827 Pulley, accessory drive (216016) 1
12 13026163 Gasket 1 200809 Gasket, accessory drive housing 1
FUEL PUMP DAMPER MOUNTING PARTS
All Models 17 |3012526 Nut 1
18 (193136 i
BM-76340 Damper, fuel pump 1 19 | 3008947 ‘g:aslhi; pvlvam 1
1 | 153336 Body, damper 1  Keyway 1
2 | 3017051 Capscrew 2
3 | 202897 Diaphragm 1
5 | 139988 Q-ring 1
6 | 100099 O-ring 1
7 1 153338 Plate 1
g8 | 151800 Seal, damper to gear pump 1
9 | 70704 Washer, plain ' 2
10 | 160514 Washer, nylon 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
35

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED
34




009764

REF.
NO.

PART
NUMBER

PART NAME

NO.
REG'D.

REF.
NQ.

PART
NUMBER

PART NAME

NC.
REQ'D.

-

3021036
3018924

ELECTRICAL EQUIPMENT

Electrical equipment is not manufac-
tured by the Gummins Engine Com-
pany, inc. Complete service for elec-
trical equipment may be obtained
from the manufacturers: The Delco-
Remy Company, at Anderson, Indi-
ana; The Leece-Neville Company, at
Cleveland, Ohio; or from their service
stations. Address of nearest service
station may be obtained from the
manufacturer.

STARTER
All Models

Motor, starting
Wire, ground

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHIGH THEY ARE INDENTED

36

00887 A
AEF. PART
NO. NUMEBER PART NAME AEGD || o NOMBER PART NAME REGD
SIGNAL GENERATOR
N-855-P235, NT-855-P280,
NT-855-P335, NTA-855-P360,
NTA-855-P400
i‘l 3011575 Unit, sending 1
MAGNETIC SWITCH
‘ N-855-P235, NT-855-P280,
: NT-855-P335, NTA-855-P360,
NTA-855-P400
2 1216537 Switch, magnetic 1
3 |8-258 Nut {1/4-20x 1/2) 2
4 | S-603 Lockwasher (5/8) 1
5 |15-691 Lockwasher 2
6 153582 Capscrew 1
7 | 30135804 Capscrew, captive 2
8 | 3015216 Bracket, magnetic switch 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

37




0097bA

A I |

No. NUMBER PART NAME ot || No. NUMBER PART NAME REGD.
ALTERNATOR
All Models
1 13016627 Alternator 1
213326 Pulley, aiternator b
ALTERNATOR MOUNTING
3 |8-116-C Capscrew (7/16-20 x 3-1/2) 1
4 18-125 Capscrew {1/2-13 x 2} 1
6 166945 Spacer, throttle lever 1
7 | 70887 Nut, hug lock (1/2-20) 1
8 |70111 Capscrew (1/2-20 x 6-1/2) 1
g | 203760 Washer, plain 1
10 [218505 Support, alternator 1
11 13012471 Capscrew, captive {3/8-16 x 1-1/8) 1
12 3012472 Capscrew, captive (3/8-16 x 1-1/2) 1
13 | 3029085 Link, adjusting _ 1

PARTS INDENTED ARE INCLUDED IN THE PART

38

UNDER WHICH THEY ARE INDENTED

REF. PART

NO. NUMBER PART NAME REGD. || No. NUMBER PART NAME REGD
COLD START
NT-855-C250, NT-855-C280,
NT-855-C310, NT-855-C335,
NTA-855-C360, NTA-855-C400,
NT-855-L335, NTA-855-400

1 1259372 Aid, starting

PARTS iINDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

39




NS nOmeen PART NAME REGD.||No.  NUMBER PART NAME AED.
INSTRUMENT PANEL
f‘{ N-855-P235, NT-855-P280,
1‘:\ NT-855-P335, NTA-855-P360,
NTA-855-P400 '
3025236 Panel, instrument assembiy 1
1| 3025233 Panel, instrument 1
2 | 66501 Switch, starting 1
3| 113527 Switch, toggle 1
4 1 3015232 Gauge, pressure 1
5§ 3015233 Gauge, temperature 1
6 | 3015234 Gauge, temperature 1
7 | 3015235 Voltmeter 1
8 | 3019795 Tachometer 1
9 | 3022279 Light, indicator 1
10 | 3035766 Hourmeter 1
11 {3015237 Transducer 1
12 13015238 Transducer 2
INSTRUMENT CABINET .
N-855-P235, NT-855-P280,
NT-855-P335, NTA-855-P360,
NTA-855-P400
13 13018486 Cabinet, instrument 1
14 13021895 Isolator, vibration 3
15 | 5-600 Lockwasher 3
16 (217946 Washer, plain 3
17 |S-224 Nut 3
18 (3021125 Bracket 1
19 [S-156-B Capscrew 3
20 |S-172-B Capscrew 2
21 | 3022181 Bracket 1
22 |8-151-C Capscrew 4
23 |8-604 Lockwasher 2
24 18-223 Nut 2
25 |S-609 Lockwasher 4
3016086 Capscrew 4

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

41




e NS?A%ER PART NAME REGD. o, NUMBER PART NAME REGD.
FLYWHEEL HOUSING INDEX HOLE COVER
N-855-C235, NT-855-C250, All Models
NT-855-C280, NT-855-C310, .
NT-855-C335, NTA-855-C360, > ;gg?g 45 gg‘r"i; flywneel index hole :
NTA-855-C400, N-855-L235, 12 {3021735 Ga eket flywheel housin 1
NT-8565-L335, NTA-855-1.400 sket. 1y 9
1 | 3005545 Housing, flywheel 1 FLYWHEEL
2 18285 Washer, plain 1 N-855-P235, NT-855-P280,
3 | 60408 Dowel, pin 2 NT-855-P335, NTA-855-P360,
4 1127316 Washer, plain 9 NT-855-P400
5 138042 Capscrew 9
o 13 |3023610 Flywheel (2965) 1
6 [1630886 Plug, oil drain (5/8) 1 14 | 4851 Gear, flywhes! ring 1
N-855-P235, NT-855-P280, N-855-C235, NT-855-C250,
NT-855-P335, NTA-855-P360, NT-855-C280, NT-855-C310
NTA-855-P400 ‘ P T A RE y
NT-855-C335, NTA-855-C360,
Same as above except: NTA-855-C400, N-855-1235,
NT-855-L335, NTA-855-L400
OMIT:
1 |3005545 Housing, fiywheel 1 13 |3021727 Flywhesl {135597) 1
14 4851 Gear, fiywheel ring 1
ADD:
1 | 3005557 Housing, flywheel 1 MOUNTING PARTS
All Models
i-I'I-AMRT;IIh:G MOTOR SPACER 15 | 200861 Washer, plain 6
odels 16 |204165 Capscrew 6
7 19245 Spacer, starting motor 1
STARTING MOTOR MOUNTING STARTER HOLE COVER
All Models 2115181 Capscrew (5/8-11 x 1-1/4) 3
8 |5-603 Lockwasher 3 || 22|S-603 Lockwasher (5/8) 3
o 1153581 Capscrew 3 23 {82182 Cover, starter flange 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

42

Sk

=

REF.

PART

NO. NUMBER PART NAME AEGD.|| o, NUMBER PART NAME REGD
BASE RAILS
{WITH RADIATOR)
N-855-P235, NT-855-P280,
NT-855-P335, NTA-855-P360,
NTA-855-P400
1 | 3010005 Rail, base {fuel pump side) 1
2 |3010004 Rail, base {exhaust side)} 1
3 3000249 Support, rear 2
4 13013095 Crossmember, front 1
5 |3000248 Bracket, lifting 4
6 |S-106 Capcrew (1/2-13 x 1-3/4) 16
7 1203310 Washer, plain 8
8 |S-608 Lockwasher (1/2} i6
9 |38-200 Nut (1/2)
10 {S-133 Capscrew (5/8-11 x 3-1/4) 2
11 18-113 Capscrew (1/2-13 x 1-1/2) 8
12 | 5-603 Lockwasher (5/8) 12
13 18-201 Nut 2
14 [S-103-A Capscrew (5/8-11x 2) 10

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

43




01000A

7N

RADIATOR MOUNTING PARTS
N-855-P235, NT- -
NT-855-P353’5 T-855-P280, 43 15-112 Capscrew {3/8-16 x 1} 6
44 18-114 Capscrew (1/4-20 x 3/4) 12
i 13000277 Assembly, radiator 1 47 15-102 Capscrew 2
2 13000256 Support, radiator 2 48 15-109 Capscrew (3/8-16 x 7/8) 8
3 | 3000257 Bracket, upper radiator support 2 49 |5-602 Washer, plain (13/32) 8
4 13000258 Bracket, lower radiator support 2 50 [S-626 Washer, plain 2
51 | 5-604 Lockwasher (3/8) ¢
NTA-855-P360, NTA-855-P400 53 | S-608 Lockwasher (1/2} 2
Same as above except: 54 15-605 Lockwasher 2
55 | 8-221 Nut 2
OMIT: 58 |3-223 Nut {3/8) 8
3000277 Assembly, radiator 1
FAN
ADD: N-855-P235
A bly, radiat .
3000235 ssembly, radiator 1 203646 Fan, engine 1
NTING P
MOUNTING PARTS NT-855-P280, NT-855-P335,
5 |8-113 Capscrew {1/2-13 x 1-1/2) 4 NTA-855-P360, NTA-855-P400
8 18-103-D Capscrew (3/8-16 x 1-1/4) 4 .
7 [s112 Capscrew (3/8-16 x 1) 12 3026854 Fan, enging 1
8 | 108330 Washer, plain 4
9 | 8-602 Washer, plain (13/32) 2 ;ﬁ%gsggER
10 | S-608 Lockwasher (1/2} 4
11 | 5-604 Lockwasher (3/8) i8 3035776 Spacer, fan 1
12 | §-200 Nut {1/2) 4
13 | 5-223 Nut (3/8) 6 N-855-P235
3005580 Spacer, fan pilot 1
WATER TUBES .
Ali Models 3005582 Gasket, fan pilot 1
14 | 3000285 Tube, water outlet 1 NT-855-P280, NT-855-P335,
15 | 3000260 Assembly, water inlet tube 1 NTA-855-P360, NTA-855-P400
16 | 30283994 Tube, water make up 1 3005588 Spacer, fan pilot 1
MOUNTING PARTS 3005592 Gasket, fan pitot 1
17 1152538 Bushing, pipe 1
18 | 153408 Nipple, pipe 1
19 | 3034201 Hose 1
20 | 200517 Hose 1
21 | 67185 Hase 2
22 13024128 Hose 2
AS050260088 | Hose 1
24 | 43828-F Clamp, hose 4
25 |43828-D Clamp, hose 4
26 |43828-A Ciamp, hose 4
27 {3008470 Plug, pipe 1
120437 Elbow 1
143850 Adapter, ftexible hose 1
201351 Strap, binding 1
3007600 Tag, warning 1
107947 Draincock 1
FAN GUARD
All Models
32 | 3011301 - Guard, fan {fuel pump and exhaust) 2
34 13011303 Guard, rear fan (fuel pump side) 1
35 | 3011302 Guard, rear fan (exhaust side) 1
40 | 3001171 Nut, spotweld 6
42 13000228 Ring, fan {NT, NTA-855) 1
141 212294 Shroud, fan {N-855-P235) 1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTED

45




: NO. || REF. PART . .

Rer Mjtyati PART NAME ao RS NOMBER PART NAME A
FUEL TUBING GASKET SETS
The fuel tubing on Cummins 3801051 Engine, gasket set (A4 Modeis) 1
engines is deslgned to adapt the 3004673 Cylinder head, gasket set (N, NT) 1
engine to various applications and 3801350 | Cylinder head, gasket set {NTA) 3
installations. For this reason, fuel 3010242 Gasket set (Fuel Pump 1
tubing part numbers are shown in
this catalog.
Please contact your Cummins
Distributor or Deater for the correct
fuel tubing part numbers on your
angine.

L1

PARTS INDENTED ARE INCLUDED IN THE PART UNDER WHICH THEY ARE INDENTEDR

46




B
.




